

LOCAL OPERATING PROCEDURE – CLINICAL

Approved Quality & Patient Safety Committee 20/8/20 Review August 2023

ANAEMIA AND HAEMOGLOBOINOPATHIES IN PREGNANCY

This LOP is developed to guide clinical practice at the Royal Hospital for Women. Individual patient circumstances may mean that practice diverges from this LOP.

1. **AIM**

- Assessment and management of anaemia and haemoglobinopathies to prevent fetal/maternal morbidity/mortality
- Appropriate referral to Clinical Genetics of woman/oocyte donor and biological father at "high risk" of haemoglobinopathies

2. PATIENT

- Pregnant woman with anaemia¹⁰
 - O < 20 weeks gestation haemoglobin (Hb) ≤110g/L</p>
 - o ≥20 weeks gestation Hb ≤105g/L
- Pregnant woman/oocyte donor and biological father at risk of, or with known haemoglobinopathy

3. **STAFF**

Medical and midwifery staff

4. EQUIPMENT

- 21-gauge needle with vacutainer
- Blood tubes
 - EDTA full blood count (FBC), red cell folate, haemoglobinopathy screen (if required)
 - Serum Gel ferritin (iron studies if required) and B12, folate

5. CLINICAL PRACTICE

Screening

- Review woman/oocyte donor and biological father's history and any prior investigations at first pregnancy contact (usually GP) for risk for anaemia and/or haemoglobinopathies
- Perform FBC at booking visit and again at 26-28 weeks gestation
- Perform haemoglobinopathy screening (FBC, haemoglobinopathy screen and iron studies for woman/oocyte donor including gestation and ethnicity on request form) if not been screened in past or previous result is not available, and has the following risk factors (appendix 2):
 - high risk ethnicity: South East Asian, Indian, Sri Lankan, Pakistani, Bangladeshi, Middle Eastern, Mediterranean, Black African or Islander
 - mean corpuscular volume (MCV) <80fL or mean corpuscular haemoglobin (MCH) <27pg
 - known haemoglobinopathy carrier, family history of haemoglobinopathy in woman/oocyte donor's or biological father's family
- Screen for iron deficiency (ferritin < 30ug/L) with a serum ferritin level if:
 - anaemia (as defined above)
 - at high risk of iron deficiency:
 - past history of anaemia
 - multiparity (≥P3)
 - multiple pregnancy
 - inter-pregnancy interval <one year
 - last birth complicated by postpartum haemorrhage
 - vegetarian/vegan
 - teenager
 - low socioeconomic status
 - woman who will refuse transfusion or unable to access transfusion, e.g. Jehovah's Witness or red cell antibodies²



ANAEMIA AND HAEMOGLOBOINOPATHIES IN PREGNANCY cont'd

Further Investigations

- Investigate anaemia as per appendix 2:
 - Review history and past investigations
 - o Review blood film (microcytosis, fragmentation, sickle cells) and MCV, MCH
 - o Iron Studies, vitamin B12, folic acid, red cell folate, haemoglobinopathy screen
- Screen biological father (FBC, haemoglobinopathy screen, iron studies) if any abnormalities identified on woman/oocyte donor's haemoglobinopathy screen. State woman/oocyte donor's name and MRN on biological father's form and state biological father's name and date of birth on woman/oocyte donor's form

Management

- Discuss appropriate diet to maintain iron stores and inform woman of symptoms of anaemia
- Refer haemoglobinopathy carriers to an obstetrician/haematologist for maternal management
- Refer to geneticist if both biological parents known or suspected haemoglobinopathy carriers. DNA testing, then chorionic villus sampling (CVS) or amniocentesis may be offered
- Treat iron deficiency (ferritin <30, regardless of Hb) with:
 - o diet AND
 - oral iron supplementation. Advise a minimum of 80mg *elemental iron* content the higher the better Increase to 200mg once daily, as tolerated. Refer to Table 1 below and patient handout for iron preparations
- Give woman information handout (appendix 1)
- Do not commence iron replacement without confirming iron deficiency, as low MCV or Hb may be due to haemoglobinopathy
- Discuss gastrointestinal side effects of iron supplementation and options to prevent/mitigate. If woman troubled by these side effects encourage reduction in the frequency (e.g. alternate day dosing) rather than ceasing altogether, taking iron at night, and treating constipation (if a problem) with increased fibre and fluids, and a mild laxative e.g. docusate sodium (Coloxyl®) if required
- Monitor response to oral supplementation. Hb should increase 2g within three weeks¹⁴.
 - o retest Hb in two to four weeks from commencement of supplementation if anaemic
 - o retest in one month from commencement of supplementation if iron deficiency alone
 - evaluate compliance/adherence to treatment at each visit and further options if Hb not increasing⁶
 - continue replacement for three months, and until at least six weeks post-partum⁶ once the Hb is in the normal range
- Consider intravenous iron in the following circumstances (see Iron deficiency in Maternity and Gynaecology/Oncology Patients LOP):
 - iron deficiency anaemia in a woman unresponsive to, or intolerant/non-compliant with oral iron, or where absorption of oral iron is likely to be impaired, e.g. inflammatory bowel disease, bariatric surgery, or where there is inadequate time for oral replacement (e.g. birth expected within three weeks, and/or severe anaemia- Hb <80)
 - symptomatic blood loss, or at high risk of significant blood loss in the antenatal or postnatal period where iron deficiency is diagnosed, with or without a reduction in Hb (Hb < 100 g/L postnatally)
 - woman at high risk of intrapartum/intraoperative blood loss, where iron deficiency or iron deficiency anaemia is diagnosed and woman is unable to achieve target ferritin (target ferritin 100 μg/L) with oral supplementation or woman is unwilling/unable to accept blood products²



ANAEMIA AND HAEMOGLOBOINOPATHIES IN PREGNANCY cont'd

- Treat other specific causes of anaemia (e.g. folate or B12 deficiency)⁶
- Refer to obstetrician or haematologist if thrombocytopenia, unexplained anaemia, moderate to severe anaemia (Hb < 90g/L), significant symptoms, late gestation >34 weeks or failure to respond to a trial of oral iron

6. DOCUMENTATION

- Antenatal Card
- Medical record

7. EDUCATIONAL NOTES

- Iron deficiency is the leading cause of anaemia during pregnancy. It is associated with increased risk of perinatal morbidity and mortality, low birth weight, preterm birth, transfusion, and maternal morbidity ^{6,12,13}
- When discussing iron supplementation in pregnancy, awareness of the variation in elemental iron content in supplemental formulations, is important¹¹

BRAND NAME	FORMULATION	ELEMENTAL IRON CONTENT PER UNIT	OTHER ACTIVE INGEDIENTS	
Ferro-Gradumet [®]	325 mg ferrous sulfate controlled release tablet	105 mg	Nil	
Ferrograd C [®]	325 mg ferrous sulfate controlled release tablet	105 mg	Ascorbic acid 500 mg	
Ferro-f-tab [®]	310 mg ferrous fumarate tablet	100 mg	Folic acid 350 mcg	
Fefol [®]	270 mg ferrous sulfate controlled release capsule	87.4 mg	Folic acid 300 mcg	
FGF®	250 mg ferrous sulfate controlled release tablet	80 mg	Folic acid 300 mcg	
Ferro-tab [®]	200 mg ferrous fumarate tablet	65.7 mg	Nil	
Ferro-Liquid [®]	30 mg/mL ferrous sulfate oral liquid	6 mg/mL	Nil	
Maltofer Syrup®	37 mg/mL iron polymaltose complex syrup	10 mg/mL	Ethanol 3.25 mg/mL	
Maltofer tablet®	370 mg iron polymaltose complex tablet	100 mg	Nil	
Elevit ®	Not suggested for iron deficiency treatment as one tablet contains 60mg of elemental iron, also contains other vitamins and minerals that may reduce iron absorption ²			

Table 1: Oral iron preparations¹¹

8. RELATED POLICIES / PROCEDURES / CLINICAL PRACTICE LOP

- Antenatal Shared Care Protocol
- Australian College of Midwives (AM) Guidelines for consultation and referral
- Iron deficiency in Maternity and Gynaecology/Oncology Patients
- Postpartum Haemorrhage Prevention and Management
- Blood products Management of pregnant woman unable to use blood products

9. RISK RATING

• Medium



Approved Quality & Patient Safety Committee 20/8/20 Review August 2023

ANAEMIA AND HAEMOGLOBOINOPATHIES IN PREGNANCY cont'd

10. NATIONAL STANDARD

- Standard 2 Partnering with Consumers
- Standard 4medication safety
- Standard 5 Comprehensive care

11. REFERENCES

- 1 Routine antenatal assessment in the absence of pregnancy complications. The Royal Australian and New Zealand College of Obstetricians and Gynaecologist. College statement C-Obs 3b (2019)
- 2 Australian Red Cross Blood Service (2018). Toolkit for Maternity Blood Management. Retrieved from: https://transfusion.com.au/node/2410
- 3 NICE. (2016) Antenatal care for uncomplicated pregnancies. Clinical Guideline [CG62]. National Institute for Health and Care Excellence, London, UK <u>https://www.nice.org.uk/guidance/CG62</u>
- 4 Reveiz L, Gyte GM, Cuervo LG, Casasbuenas A. Treatments for iron-deficiency anaemia in pregnancy. *Cochrane Database Syst Rev.* 2011;(10):CD003094. Published 2011 Oct 5. doi: 10.1002/14651858.CD003094.pub3
- 5 Sheiner E, Levy A Yerushalmi R and Katz M. Beta-thalassemia minor during pregnancy. Obstetrics and Gynaecology 2004; 103: 1273-1277
- 6 Government of South Australia, South Australian Perinatal Practice Guidelines. Anaemia in Pregnancy 2016 CG229 accessed https://www.sahealth.sa.gov.au/wps/wcm/connect/33aa3b804ee1d163abb0afd150ce4f37/Anaemia+in+ pregnancy 27042016.pdf?MOD=AJPERES&CACHEID=ROOTWORKSPACE-33aa3b804ee1d163abb0afd150ce4f37-IrmJuRm
- 7 Parvord S, Daru J, Prasannan N, Robinson S, Stanworth S, Girling J (2019) UK guidelines on the management of iron deficiency in pregnancy, British Society for Haematology. BJH Oct 2019 https://onlinelibrary.wiley.com/doi/full/10.1111/bjh.16221
- 8 WHO recommendations on antenatal care for a positive pregnancy experience, World Health Organization 2016
- 9 Frayne J, Pinchon D (RACGP). Anaemia in pregnancy. Australian Journal of General Practice Mar 2019.
- 10 Qassim A, Grovell R, Grzeskowiak (2018). Safety and efficacy of intravenous iron polymaltose, iron sucrose and ferric carboxymaltose in pregnancy: A systematic review. Retrieved from: <u>https://obgyn.onlinelibrary.wiley.com/doi/full/10.1111/ajo.12695</u>
- 11 Ray JG, Davidson AJF, Berger H, Dayan N, Park AL. Haemoglobin levels in early pregnancy and severe maternal morbidity: population-based cohort study. BJOG 2020; <u>https://doi.org/10.1111/1471</u>0528.16216
- 12 _AMH (2019). Oral products for treatment of iron deficiency anaemia. Retrieved from: <u>https://amhonline.amh.net.au.acs.hcn.com.au/chapters/blood-electrolytes/tables/iron-deficiency-anaemia-table</u>
- 13 General guide to Iron and Iron Deficiency: Information for Patients, Families and Carers. Released August 2018, © Clinical Excellence Commission, SHPN (CEC) 180017 <u>http://cec.health.nsw.gov.au/__data/assets/pdf_file/0018/440442/A-General-Guide-to-Iron-and-Iron-Deficiency.pdf</u>
- 14 Pharmacological management of anaemia in pregnancy: a review. Shand AW, Austin K, Nassar N, Kidson-Gerber G, Pharmacy Practice and Research (2020)

REVISION & APPROVAL HISTORY

Reviewed and endorsed Maternity LOPs July 2020 Approved Quality & patient Safety Committee 21/11/13 Endorsed Obstetrics LOPs 5/11/13 Reviewed and renamed November 2013 (previously – *Anaemia In Pregnancy Guideline*) Approved Patient Care Committee 5/2/09

Endorsed Obstetric Clinical Guidelines Group December 2009

FOR REVIEW : AUGUST 2023

APPENDIX 1. PATIENT INFORMATION: IRON DEFICIENCY AND IRON DEFICIENCY ANAEMIA

Iron is used by all our cells. It is Important for our immune system, mental function, muscle strength, and energy. Iron is also used to make red blood cells (haemoglobin) to carry oxygen around our body. When you have low iron and low haemoglobin it is called iron deficiency anaemia.

Symptoms of iron deficiency anaemia can include:

- Feeling weak, tired, and lacking energy
- Feeling short of breath, dizzy or an irregular heartbeat
- Not able to exercise as much as usual
- Getting more infections than normal
- Finding it hard to remember things or concentrate
- Feeling irritable

Iron Deficiency. Not having enough iron is most common in teenagers, women of childbearing age, pregnant women, vegans and vegetarians and women with heavy periods. It is also found in some people with medical problems.

Iron Deficiency Anaemia (IDA) can develop when low iron is not treated. Over time, all the stored iron is used.

Your recent blood test shows that you have anaemia (low haemoglobin, below the recommended level of 110g/L) and/or low stored iron (ferritin) levels.

You should increase your iron levels both increasing the iron in the food you eat and by taking an iron supplement. This should improve your energy levels and ensure plentiful iron is available for you (and your baby).

A. Diet:

Iron is best absorbed into the body from food that you eat.

Increase your daily intake of food with high iron content:

- **Red meat:** beef, lamb, veal, pork (the best source)
- Chicken
- **Fish**, especially oily fish e.g. tuna, trout, salmon
- Tofu, soybeans, lentils, beans, baked beans
- **Cereals**, especially wholegrain. Check the label on bread and breakfast cereals, as some are iron-fortified, e.g. Weet-Bix®, All-Bran®

Other foods also contain iron, but to a lesser extent e.g. eggs, green leafy vegetables (especially spinach), dried fruit and some other fruit and vegetables.

B. Iron Supplements

There are many iron supplements available over the counter at any pharmacy. Check for the *Elemental Iron content* – the higher the better. Take one tablet every day (see the table below for our recommended iron supplements).

To help your body absorb the iron efficiently, take the tablet away from meals – at bedtime is often the best time. Avoid consuming coffee, tea, dairy products (milk, yoghurt, cheese) and calcium supplements at the same time. Try to spread out the calcium and dairy throughout the rest of your day, as it is still very important for you and your baby.

Some women who are taking iron supplements may notice that their stool is darker in colour – this is normal. Iron can cause varied gastrointestinal symptoms including nausea (most commonly), abdominal discomfort, constipation and diarrhoea and occasionally trying a

different iron preparation may improve the symptoms. You should drink plenty of water (approximately 1.5 Litre per day) and eat foods high in fibre, such as brown grain bread and rice, fruit, and vegetables. Taking the iron at night may reduce side effects, and a mild laxative may be used if constipation is a problem.

You are recommended to continue your iron treatment for at least one month after your baby is born.

Iron tablets, like all medicines should be kept in a locked cupboard out of reach and sight of children. A small amount can be poisonous, even fatal, in infants and young children.

Certain medications e.g. thyroxine, methyldopa, antacids, and some antibiotics may improve or reduce absorption of oral iron. All medications should be taken at least 2 hours from the iron tablets.

TABLE 1. OVERVIEW OF ORAL PREPARATIONS OF IRON AVAILABLE IN AUSTRALIA						
Brand name	Formulation/other active	Elemental iron	Approximate Cost*			
	ingredients	content				
Ferro-tab®	Ferrous fumarate immediate release 200 mg	66 mg	\$5 per 30 tablets			
Ferro-f-tab®	Ferrous fumarate immediate release 310 mg, folic acid 300 mcg	100 mg	\$5 per 30 tablets			
Ferro-gradumet®	Ferrous sulfate slow release 325 mg	105 mg	\$18 per 30 tablets			
Ferro-grad C®	Ferrous sulfate slow release 325 mg, ascorbic acid 500 mg	105 mg	\$27 per 30 tablets			
Fefol®	Ferrous sulfate, slow release 270 mg, folic acid 300 mcg	87 mg	\$10 per 30 tablets			
FGF®	Ferrous sulfate, slow release 250 mg, folic acid 300 mcg	80 mg	\$16 per 30 tablets			
Maltofer® tablets	Iron polymaltose 370 mg	100 mg	\$30 per 30 tablets			
Ferro-liquid®	Ferrous sulfate oral liquid 150 mg/5 mL	6 mg/mL	\$1 per 100 mg (6 cents per mL)			
Maltofer® syrup	Iron polymaltose oral liquid 185 mg/5 mL	10 mg/mL	\$1.50 per 100 mg (15 cents per mL)			
Abbreviation: OTC = over the counter (available without prescription) * Estimated costs from online and retail pharmacies in Australia, July 2019.						

Please discuss any concerns with your Midwife or Doctor at your next visit

Adapted from: Shand A, Austin K, Nassar N, Kidson-Gerber G. Management of anaemia in pregnancy: a review. *Journal of Pharmacy Practice and Research 2020*

*Some Information from General guide to Iron and Iron Deficiency: Information for Patients, Families and Carers. Released August 2018, © Clinical Excellence Commission, SHPN (CEC) 180017

INVESTIGATIONS OF ANAEMIA AND HAEMOGLOBINOPATHY IN PREGNANCY



Action following Antenatal Haemoglobinopathy Screen: A Guide for the Antenatal Clinic

		- Utick with each distribution was and a set of the stand fath and Counth agent Asian. Asian	
Request		 High risk ethnicity in woman/oocyte donor and biological father: South east Asian, Asian, Indian, Sri Lankan, Pakistani, Bangladeshi, Middle Eastern, Mediterranean, Black African, 	Request
Haemoglobinopat		Pacific Islander	- Full Blood Count - Haemoglobinopathy
hy Screen if any		 MCV <80fL or MCH <27pg Known becaused biogenetics, forgily, biotecased biogenetics, in women (accusts dependent) 	screen
of:	/	 known naemoglobinopathy carrier, family history of naemoglobinopathy in woman/oocyte donor and biological father's family 	- Iron studies

Haemoglobinopathy Screen Result



Action that occurs through Genetics or Haematology following Antenatal Haemoglobinopathy Screen, when *both biological* parents involved.

